For Husgvarna Parts Call 606-678-9623 or 606-561-4983

@ H usqva rn a IIIustriti:(t:I Parts ;3317 _00044

145 B1

California (CARB II)

Backpack Blower

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

A 145BT

Ref.# Part i Description Ref.# Part# Description
1 695 00 04-02 Elbow Pipe 6 6950000-19 Base Pipe
2 695 00 00-05 O-Ring 7 69500 06-32 Throttle Assy.
3 695 00 05-27 Hose Band 8 6950000-20 Middle Pipe
4 695 00 04-21 Wire Clamp 9 6950000-21 Bend Pipe
5 69500 00-16 Fiex Pipe 10 695 00 01-10  Wire Band

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

145BT

18

B

Ref. # Part # Description

1 69500 02-05 Tapping Screw (M5x30)

2 6950001-88 Anti-Vibe Mount

3 6950006-52 Fan Case

4 6950006-37 Pre-Coat Lock Bolt

5 6950000-36 Fan

6 6950000-06 Hex Nut

7 6950006-53 Fan Case

8 6950006-40 Pre-Coat Lock Bolt

9 6950000-38 Flange Nylon Nut (M6)
10 6950000-45 Washer

Ref.# Part#

Description

11 695 00 07-63
12 695 00 00-25
13 695 00 00-39
14 695 00 00-48
15 695 00 04-20
16 695 00 00-03
17 69500 00-10
18 695 00 02-00
19 695 00 05-72

WWW.mymowerparts.com

Shoulder Band
Truss Screw (M6x20)
Flange Nut (M6)
Backpack Pad
Backpack Frame
Backpack Pad Fitting
Hex Bolt (M5x12)
Screw (M6x10)

Fuel Tank




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

C 695 00 05-71

695 00 06-13

Z

695 00 05-90
695 00 05-89
— 695 00 05-88

695 00 05-83
695 00 05-82

695 00 05-92 \%

@)
G,
?, G’!’
695 00 05-84
695 00 05-95
695 00 05-94
PN ) N 695 00
< - BN
) 2 . v
Z P

695 00 05-85
695 00 05-86
05-93

695 00 05-92

695 00 05-98 695 00 05-97

695 00 05-96
AOC

*compl 695 00 05-91 — S

(cable set w/ switch) o)

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

D

?—— 695 00 05-67

695 00 04-73

69500 04-74§ Q@

z
695 00 02-33
695 00 02-30

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

E

695 00 04-76 —

=

v 695 00 04-81

% 695 00 07-60

695 00 04-75

695 00 04- 8&

695 00 05-64 —

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

695 00 07-46
O 695 00 07-45
( Q)
695 00 05-34 —@ @
o 695 00 07-47
- 695 00 05-35
O
\ O 9 )
695 00 05-36 — 695 00 07-44
g @
695 00 05-33

é— 695 00 05-34

695 00 05-32
@7 | 695 00 05-13

695 00 07-28

WWW.mymowerparts.com -




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

695 00 02-63

695 00 07-16 695 00 02-57

695 00 04-86
695 00 04-84
@ % 695 00 04-85

é— 503 23 51N

’ 695 00 02-55 |

695 00 07-42 |
]

!
695 00 04-87 |

695 00 07-17

695 00 02-61

695 00 02-58 —

N S

~ /

\/

/—
32

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

H

695 00 06-25

695 00 03-35

695 00 03-40

695 00 03-38

. ! 695 00 03-31 _<é>
695 00 03-42 :
< 695 00 03-36 I

695 00 03-33
695 00 03-34

.,
695 00 03-30
695 00 03- 41 > 695 00 03-29 —@

695 00 05-19 : ! 695 00 03-37
695 00 03-44
i 695 00 03-45 /

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

695 00 03-16

695 00 07-37

1 695 00

07-62

(») 695 00 07-21

695 00 06-92

695 00 07-34

QU &L

695 00 08-29

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

K

E— 695 00 07-35

&— 695 00 07-48
#~ @ 69500 07-39

695 00 07-25

695 00 02-46

~

695 00 07-12 —&

«

695 00 07-22

695 00 07-32 695 00 07-33

|

695 00 07-30

(|

NARNING
FOR SAFE OPERAT ION

===z

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

M | o

695 00 07-08 )
2o .
£ |

S
/>
<

695 00 06-97

695 00 06-94
695 00 07-05 :

695 00 07-04"
695 00 08-27

695 00 06-99

695 00 05-73 —g
@-695 00 05-54

695 00 05-43 Q‘g @&-695 00 05-79
.\;')

695 00 08-28

695 00 05-74
695 00 05-78—F
= "——695 00 02-83 ‘
695 00 05-07 -695 00 05-76
695 00 05-53
695 00 05-48—%

695 00 05-44 o’

695 00 07-19
695 00 05-52

695 00 05-59 s
695 00 05-08 —&
695 00 07-40 —&

695 00 05-49 'u

695 00 07-11

695 00 06-96

695 00 05-75 695 00 05-57

WWW.mymowerparts.com




	Blower Tubes
	Fan / Fan Housing
	Backpack Frame
	Fuel Tank
	Throttle Assy.
	Cylinder / Crankcase
	Piston / Crankshaft
	Fuel Line / Cap / Filter
	Ignition / Flywheel
	Starter
	Muffler
	Air Filter
	Shroud
	Decals
	Carburetor

